
SPARE PARTS LIST
PAGE 1

MODEL NO. 5104S

ITEM PART NO. DESCRIPTION QTY NOTE
001 266083-2 Imbuszcsavar M10x25   1
002 224325-0 Outer flange  45   1
003 224326-8 Belso illesztoperem 45 5103R   1
004 912222-9 Süllyesztett feju csavar M5x16   2
005 285681-3 Golyóscsapágy-fedél 34-62 5103   1
006 318240-9 Safety cover   1
007 231850-4 Tension Spring  6   1
008 211278-2 Golyóscsapágy 6203DDW 211278-2   1
017 344303-5 Vastagság-beállító gyuru 5103R   1
018 911225-0 Trapézfeju csavar M5x16 911225   4
019 316709-7 Csapágyház 5103R   1
020 322830-2 Rögzíto hüvely 5103R   1
021 322827-1 Tengely 5103R   1
022 231968-1 Rögzíto rugó 27 5103R   1
023 231969-9 Rögzíto rugó 20 5103R   1
024 226452-9 Fogaskerék 39 5103R   1
025 211104-5 Golyóscsapágy 6001 211104-5*   1
026 961052-5 Seeger-gyuru S-12 961052-5   1
027 272230-5 Szorító kar 54 5913R/5103R/570   1
028 231955-0 Szorító gyuru 12 5903R/5103R/5   1
029 252134-7 Hatlapú anya M8 5903R/5103R   1
030 911263-2 Trapézfeju csavar M5x40 911263   3
031 266041-8 Önmetszo csavar M5x25*   4
032 182773-8 Kapcsoló-ház, benne 3951   1

INC. 39
033 415440-3 Biztonsági zárkioldó gomb 5903   1
034 231230-4 Nyomórugó 4 231230-4*   1
035 415439-8 Kapcsolókar 5913R/5103R/570*   1
036 651923-1 Kapcsoló TG70B 5903R/5103R/LS*   1
037 645105-5 Zajszuro kondenzátor 645105-5*   1
038 631209-9 Szabályozó elektronika 200/220   1
039 182773-8 Kapcsoló-ház, benne 3951   1

INC. 32
040 331469-0 Cso 9 5103R   1
041 267216-2 Alátét   1
042 232151-3 Laprugó 5103R   1
043 266019-1 Néhylapú fejescsavar M8x98 590   1
044 265995-6 Önmetszo csavar M4x18*   2
045 687053-2 Kábel-feszültségmentesíto 6870   1
046 682505-8 Kábelvédo 10-90*   1
047 665865-3 Power supply cord  1.0-2-2.5   1
048 158612-4 BLADE CASE COMPLETE   1
049 443098-8 Filc 5103R   1
050 344263-1 Lap 5103R   1
051 318237-8 BLADE CASE COVER   1
052 266034-5 Önmetszo csavar M4x16*   4
054 344261-5 Tengelyrögzíto 5103R   1
055 233084-5 Nyomórugó 6 5903R   1
056 266034-5 Önmetszo csavar M4x16*   2
057 687052-4 Kábel-feszültségmentesíto 6870   1
058 262007-6 Gumi gyuru 8 SR2600   1
059 268008-2 Csapszeg 10 5103R   1
060 211236-8 Golyóscsapágy*   1
061 241889-9 Ventilátorkerék 74 5103R   1
062 415768-9 Légterelo lap 5103R   1
063 516653-0 Forgórész 220/240V 5103R   1

INC. 71,72
064 911944-8 Trapézfeju csavar M5x80 9037-9   2



SPARE PARTS LIST
PAGE 2

MODEL NO. 5104S

ITEM PART NO. DESCRIPTION QTY NOTE
065 596318-0 FIELD  220-240V  new   1
066 864143-0 Name Plate   5104S   1
067 911288-6 Trapézfeju csavar M5x65 911288   4
068 643700-5 Szénkefetartó-sapka 7-18 64370   2
069 191953-5 Szénkefe CB-203 191953-5*   1
070 158613-2 Motor housing complete   1
071 210042-8 #Golyóscsapágy 629LLB   1
072 681633-6 Szigetelo alátét 5903R/2414NB/   1
073 318262-9 ANGULAR PLATE   1
074 266039-5 Imbuszcsavar M6x6 5903R   1
077 921477-5 Hatlapfeju csavar M8x55 5903R   1
078 415722-3 Nyomólap-vezeték 5103R   1
079 816128-2 Nyíl jelzotábla szögskálához   1
080 266020-6 Önmetszo csavar M4x12   1
081 252626-6 Szárnyas anya 252626-6 SR2600   1
082 941201-0 Lapos Alátét 8 941201-0*   1
083 265701-9 #Csavar M6x14 265701-9*   1
084 911109-2 Trapéz+F2134feju csavar M4x8 4   1
085 415433-0 Felso vezetoelem 5903R   1
086 256231-1 Csapszeg 6 5903R   1
087 266021-4 Önmetszo csavar M5x20   2
088 266039-5 Imbuszcsavar M6x6 5903R   1
089 265993-0 Állítócsavar M4x5 5903R   1
090 318238-6 Base   1
091 318239-4 DEPTH GUIDE   1
092 951210-1 Hasított Csapszeg 6-20   1
093 921342-8 Hatlapfeju csavar M6x25   1
094 941151-9 Lapos Alátét 6 941151-9*   1
095 252624-0 Szárnyas anya M6 252624-0*   1
096 651941-9 Kapcsoló V-15-2A5 651941-9   1
097 645200-1 Zajszuro kondenzátor 645200-1*   1
098 442142-8 Gasket   1
A01 165084-6 GUIDE RULE   1
A02 783204-6 HEX. WRENCH  6   1
A03 B-12859 T.C.T. SAW BLADE 270MM   1
A04 266036-1 Önmetszo csavar M5x20   1
A05 450316-7 Joint   1



SERVICE DRAWING
PAGE 1

MODEL NO. 5104S


